
ASSEMBLY INSTRUCTION



 ASSEMBLY INSTRUCTION Page 2 

TOOLS NEEDED

BEFORE ASSEMBLY

 This must be read before you start assembling this unit.

 You must follow the assembly instructions exactly as outlined.

 Assemble this unit starting at the beginning and work to the end.

 The assembly instructions are set out so that you are only doing one 
    section at a time, therefore you will finish one section and move on to the next.

 If something is missing when assembling this unit, you must notify 
    us of the part number of the exact nut, bolt of part that is missing.

 To help you assemble this unit we have used line drawings.

 Check the line drawings for the exact positioning of the parts.

 The unit will need to be checked at least once a week for nuts and bolts 
     that can work loose, upholstered pieces working loose 
     and wear on pivot assemblies.

COMBINATION
SPANNERS

13
x1

COMBINATION
SPANNERS

17
x1

IMBUS
SPANNER

6 mm
x1

IMBUS
SPANNER

5 mm
x1

COMBINATION
SPANNERS

19
x2

IMBUS
SPANNER
10 mm

x1



 

Page 3 ASSEMBLY INSTRUCTION 

1. Remove from the pallet all the parts except the frame.
2. Unscrew the frame from pallet.

4x
SCREW

M10x110



   
 

 

Page 4 ASSEMBLY INSTRUCTION 

Screw upholstery to the support

ENDCAP M12

LOCKNUT M12

WASHER M12 ROD M12

WASHER M12x1



  
 

 

Pa
ge

 5
 

AS
SE

M
BL

Y 
IN

ST
R
U

CT
IO

N
 

Co
m

bi
ne

 p
ar

ts
 a

s 
sh

ow
n 

by
 f
ig

ur
e

H
EX

 B
O

LT
M

12
x8

0

W
AS

H
ER

 M
12

EN
D

CA
P 

M
12

LO
CK

N
U

T 
M

12



Pa
ge

 6
 

AS
SE

M
BL

Y 
IN

ST
R
U

CT
IO

N
 

1
. 

Li
ft

 o
ne

 s
id

e 
of

 t
he

 m
ac

hi
ne

 w
ith

 t
he

 a
ss

is
ta

nc
e 

of
 a

no
th

er
 

  
  
pe

rs
on

, 
th

en
 le

t 
th

e 
m

ac
hi

ne
 s

lid
e 

do
w

n 
th

e 
pa

lle
t.

2
. 

W
he

n 
th

e 
m

ac
hi

ne
 is

 s
ta

nd
in

g 
on

 t
he

 g
ro

un
d,

 
  
  
as

k 
an

ot
he

r 
pe

rs
on

 t
o 

ta
ke

 a
w

ay
 t

he
 p

al
et

te
.

3
. 

G
o 

to
 t

he
 n

ex
t 

st
ep

 w
ith

ou
t 

m
ov

in
g 

do
w

n 
th

e 
m

ac
hi

ne
.



Pa
ge

 7
 

AS
SE

M
BL

Y 
IN

ST
R
U

CT
IO

N
 

1
. 

Ke
ep

 t
he

 m
ac

hi
ne

 in
 a

 s
ta

bl
e 

po
si

tio
n.

2
. 
Pu

t 
th

e 
ru

bb
er

 c
ov

er
s 

on
 t

he
 f

ee
ts

.
3

. 
Sl

ow
ly

 lo
w

er
 t

he
 m

ac
hi

ne
.



Page 8 ASSEMBLY INSTRUCTION 

7

1

5

2

4

ATTENTION !!!
Assuming platesmake sure
that sleeves are at the top

ATTENTION !!!
Screw fastening rods

 are intentionally longer.
This ensures proper operation.

Put the plates 
as shown.

Ready stack 
screwed 

to the frame.

Twist off screws
which to clamp

 the bars.

Remove 
the rollers

Move rods and
put the plates.



Page 9 ASSEMBLY INSTRUCTION 

F

F

F

F

F

F

F

F

F

F

F

F
ATTENTION !

Weights in stack are inserted
alternately "F" letter/logo



ATTENTION !!!
REMEMBER ABOUT SLEEVES

HEX Bolt
HEX M12x40

Polyamide sleeve
D16x1,5x10



 

 

AY

St
ro

na
 /

 P
ag

e 
1

1
 

IN
ST

R
U

KC
JA

 M
O

N
TA

U
 /

 A
SS

EM
BL

Y 
IN

ST
R
U

C
TI

O
N

IM
B 

M
8x

20

LO
CK

N
U

T 
M

8

Sc
re

w
 a

ll 
co

ve
rs

 t
o 

th
e 

m
ac

hi
ne

 
as

 s
ho

w
n 

by
 f

ig
ur

e

FA
ST

EN
ER

1s
t 

ST
EP

 

2n
d 

ST
EP



 

R

St
ro

na
 /

 P
ag

e 
1

2
 

IN
ST

R
U

KC
JA

 M
O

N
TA

U
 /

 A
SS

EM
BL

Y 
IN

ST
R
U

C
TI

O
N



Page 13 ASSEMBLY INSTRUCTION 

PALETTE CONTENT

1x

4x

1x1x

2x 1x

1x 1x 1x

1x

15x



Page 14 ASSEMBLY INSTRUCTION 

PARTS

LOCKNUT M8
x12

(IN BAG)

IMB M8x20
x12

(IN BAG)

RUBBER COVER 150
x4

FASTENER
x16

(IN BAG)

IMB SPH M10x20
x4

(IN BAG)

ROD M12
x2

HEX BOLT M12x80
x2

LOCKNUT M12
x6

WASHER M12
x8

END CAP M12
x6

(IN BAG)

SELECTOR
x1

WASHER M12x1
x4


